Henny Penny iModel TR-3/6/8

7-26
695



Henny Penny Model TR-3/6/8

Qty. | Qty. | Qty.
No. Part No. Description TR-8 | TR-6 | TR-3
1 SCO01-172 Screw 1/4-20 x 3/8 PH THD §8 * #* *®
2 40927 Disc - Finish - TR-6 - 2 -
49195 Disc - Coated - TR-6 - 2 -
40926 Disc - Finish - TR-8 2 -
49184 Disc - Coated - TR-8 2 - -
43683 Disc - Finish - KFC - TR-6 - -
44400 Disc - Finish - TR-3 - - 2
51238 Disc - Coated - TR-3 - - 2
3 40241 LH Hub 1 1 1
49186 LH Hub - Coated | 1 1
4 40827 Weldment - Drive Tube - TR-8 1 - -
48185 Weldment - Drive Tube - TR-8 - Coated 1 - -
40826 Weldment - Drive Tube - TR-6/3 - 1 I
49192 Weldment - Drive Tube - TR-6/3 - Coated - 1 I
5 40242 Hub - Drive Side 1 1 i
49187 Hub - Drive Side - Coated 1 { i
6 40213 Spit - Weldment - TR-8 8 - -
49178 Spit - Weldment - TR-8 - Coated 8 - -
40613 Spit - Weldment - TR-6/3 - 6 3
49188 Spit - Weldment - TR-6/3 - Coated - 6 3
03469* Spit - Piercing - TR-8 8 - -
51268*% Spit - Piercing - TR-8 - Coated 5 - -
03468+ Spit - Piercing - TR-6/3 - 6 3
51261* Spit - Piercing - TR-6/3 - Coated - 6 3
7 03447 Basket - Std. - TR-8 8 - -
03605 Basket - Coated - TR-8 8 - -
03473 Basket - Std. - TR-6/3 - 6 3
03604 Basket - Coated - TR-6 - 6 -
03471 Basket - Std - TR-3 - 3
03603 Basket - Coated - TR-3 - - 3
8 NS02-006 Nut #10-24 Hex Keps * g *
9 40999 Power Cord - TR-8 1 - -
40998 Power Cord - TR-6 (3 ph) - 1 -
49950 Power Cord - TR-6 {1 ph) - 1 -
41658 Pawer Cord - TR-3 - I
10 16242 Plug MO-5G0 NEMA 15-50P - TR-8 I - -
40884 Plug 30A - 250V - NEMA 15-30P - TR-6 . 1 -
41657 Plug 50A - 250V - NEMA 6-50P - TR-6 (1 ph) - 1 -
45062 Plug 30A - 250V - NEMA 6-30P -TR-3 - - 1
il 40145 Blower Box 1 1 -
12 43215 RH Access Pane] Weldment - TR-8 1 - -
43428 RH Access Panel Weldment - TR-6 - i -
44750 RH Access Panel Weldment - TR-3 - - i
13 41412 Drain Plug Weldment 1 I -
14 42280 Drain Pan Assy. - TR-8 I - -
413435 Drain Pan Assy. - TR-6 - i -
44283 Drain Pan Assy. - TR-3 - - 1
15 26120 Feet 4 4 -
16 41355 Mounting Plate & Leg Weldment 4 4 -
17 SC04-003 Screw - #8-32 x 3/8 PH PHDS. * * #
18 43804+ Solid Bottom Basket Assy. - TR-6 - 6 .
43805% Solid Bottom Basket Assy. - TR-8 8 - -
19 43813* Grid - Solid Basket - TR-6 - 6 -
43815* Grid - Solid Basket - TR-8 8 “ -
*not shown

698 7-27



Model TR-3/6/8

Henny Penny

rNOSHOT~NOOM

=

T
—
N

Nr=OQ DX =0t
OO0 0w
ma
R £

N zwﬂ M
N 6

i
=8
NN @s;.w

O \.x —ed N
eIk Enﬂnnuuv.nww.kf,\\@\
...4.... / .,

Nv VRN

i1
s s v

5 s
FLAF 8 St st it Bt 3
LA S A

P N B

x

53 54 55 53 56 57 55 58 5960 61 6263 6465666768697071 7273 74 75

695

7-28



RECOMMENDED  Recommended replacement parts, stocked by your distributor,
Henny Penny SPARE PARTS FOR are indicated with v in the parts lists. Please use care when Model TR-3/6/8
DISTRIBUTORS ordering recommended parts, because all voltages and variations
are marked. Distributors should order parts based upon common
Item voltages and equipment sold in their territory. Qty. Qty.
No. Part No. Description TR-8 | TR-6 [ TR-3
1 42931 Top Cap - TR-8 1 - -
43421 Top Cap - TR-6 - 1 -
44797 Top Cap - TR-3 - - 1
2 42737 Hinge Block - Upper 2 2
3 SC01-074 Screw #10-32 x 1/2 Ph Thd S 4 4 -
4 EF02-093 Connector EMT Conduit 3/4 in. 2 2 -
5 WAO01-002 Washer 1/4 Type A Series W * * *
6 NS02-002 Nut 1/4-20 C Hex Keps * * *
N 7 BL01-011 Lamp - Halogen 150W 4 4 2
8 40163 Light Socket Holder 4 4 2
9 40635 Lamp Socket 4 4 2
14191 Lamp Socket Kit - April 1994 to June 1994 4 4 2
10 SC04-003 Screw #8-32 x 3/8 Ph Phd S 8 8 4
11 NS02-006 Nut #10-24 Hex Keps C * * *
12 SC02-016 Screw #8 AB x 1/2 Ph Phd S * * *
13 43213 LH Access Panel Weld Assy. - TR-8 1 - -
43423 LH Access Panel Weld Assy. - TR-6 - 1 -
44751 LH Access Panel Weld Assy. - TR-3 - - 1
\ 14 40400-09 Heater 1650W - 208V 3 - -
v 40400-10 Heater 1650W - 240V 3 - -
v 40400-03 Heater 1550W - 208V - 4 1
v 40400-07 Heater 1550W - 240V - 4 1
v 40400-11 Heater 1750W - 208V - KFC - 4 -
v 40400-12 Heater 1750W - 240V - KFC - 4 -
v 40400-13 Heater - 2000W - 208V - - 1
v 40400-14 Heater - 2000W - 240V - - 1
15 40681 LH Air Duct Support Weldment - TR-8 1 - -
40985 LH Air Duct Support Weldment - TR-6 - 1 -
v 16 40400-01 Heater - 2800W - 208V 2 - -
V 40400-05 Heater 2800W - 240V 2 - -
17 43210 Vertical Weld Assy. LH - TR-8 1 - -
43412 Vertical Weld Assy. LH - TR-6 - 1 -
44780 Vertical Weld Assy. LH - TR-3 - - 1
18 40240 Bearing Mounting Plate 1 1 1
19 SC01-188 Screw 1/4-20 x 3/4 Flat Hd Cap 1 1 1
20 40244 Bearing 1 1 1
21 40777 LH Duct Weld Assy. - TR-8 1 - -
40982 LH Duct Weld Assy. - TR-6 - 1 -
44981 LH Duct Weld Assy. - TR-3 - - 1
22 40429 Brace - LH Vertical 1 1 -
44357 Brace - LH Vertical - TR-3 - - 1
23 SC01-189 Screw 1/4-20 x 3/4 Hex Hd C 3 3 3
24 41322 Door Stop Stud Weld Assy. 2 2 2
25 40755 Door Stop Side Support 4 4 4
26 40757 Door Stop Support Weldment 2 2 2
27 SC01-022 Screw 1/4-20 x 3/4 Hex Hd C 4 4 4
28 40759 Spring - Door Stop 6 6 6
29 41323 Door Stop Pad Stud Assy. 2 2 2
30 39917 Door Stop 2 2 2
31 42846 Door Bushing 2 2 2
32 42845 Hinge Block - Lower 2 2 2
v recommended parts
206 7-29




Henny Penny

Model TR-3/6/8

Item Qty. Qty.
No. | Part No. Description TR-8 TR-6 TR-3

33| SCO01-197 Screw - #10-32 x 1 Hex Socket Hd Cap S 4 4 4

34| 39565 Divider Support 4 4 4

35| 42658 Hinge Backing Plate Weldment 2 2 4

36 | 40191 Drip Tray Support Weldment - TR-8 2 - -
40460 Drip Tray Support Weldment - TR-6 - 2 -

44256 Drip Tray Support Weldment - TR-3 - - 2

37| 40135 Tray - Drip - TR-8 2 2 -
49181 Tray - Drip - TR-8 — Coated 2 2 -

40437 Tray - Drip - TR-6 - 2 -

49191 Tray - Drip - TR-6 - Coated - 2 -

44443 Tray - Drip - TR-3 - - 2

51241 Tray - Drip - TR-3 - Coated - - 2

38| 40551 Support - LH Slide 1 1 -
44255 Support - LH Slide - TR-3 - - 1

40529 Support - RH Slide (Not Shown) 1 1 -

44253 Support - RH Slide (Not Shown) - TR-3 - - 1

39| 42324 Bottom Shield Assy. - TR-8 | - -
43402 Bottom Shield Assy. - TR-6 - 1 -

44251 Bottom Shield Assy. - TR-3 - - 1

40| SCO03-004 Screw #8 x 3/4 Ph Phd Tec CC 6 6 6

41 43205 Base Assy. - TR-8 1 - -
43394 Base Assy. - TR-6 - 1 -

44257 Base Assy. - TR-3 - - 1

42| 40948 Caster 4" Rigid 2 2 -

431 WAO01-013 Washer 1/4 Flat S * * -

44 | LWO01-002 Lockwasher Split Ring 1/4 S * * -

45| SCO01-193 Screw 1/4-20 x 3/4 Hex Hd Grade 5 * * -

46 | 40947 Caster 4" Swivel w/Brake 2 2 -

471 NS02-005 Nut #6-32 Hex Keps * * *

48 | ME50-013 Spacer .250 Rd. .281 Lg. .171 Hole 4 4 4
49| MES0-022 Spacer Alum.. 1/4 Dia. x 13/32 8 8 8

50| 43346 Control Panel Corner Weldment - TR-8 1 - -
43468 Control Panel Corner Weldment - TR-6 - 1 -

51 42449 Decal - Control Panel - TR-8 1 - -
42672 Decal - Control Panel - TR-6 - 1 -

44403 Decal - Control Panel - TR-3 - - 1

N 52| EF02-007 Fuse 15 Amp 2 2 2
N 52| 28489 Fuse 15 Amp #FLQ15 - Canada 2 2 2
N 53|  EF02-006 Fuse Holder 2 2 2
N 53| 48490 Fuse Holder #LF571 - Canada 2 2 2
N 54| 43768 Switch - Power - 125-250 V 1 1 1
N 55| 41460 Rotation Switch 1 1 1
56 | 40823 Bracket - Meat Probe Plug 1 1 1

57| 43209 Control Panel Stud Ass . - TR-8 1 - -
43410 Control Panel Stud Assy. - 1 1

58 | 40766 Terminal - Rotation Switch 1 1 1

59| 40417 Bracket - Door Stop Insert 2 2 -

60| 42895 Probe Clip 1 1 1

N 61| 40642 Magnet Sensor 2 2 2
62| SCO01-063 Screw #6 - 32 x 1/2 Ph Phd S 4 4 4

N 63| 40828 Receptacle - Wire Assy. Meat Probe 1 1 1
64| SCO01-073 Screw # - 40 x 3/8 Ph Phd S 1 1 1

65| 40377 Support - Drive Motor Weldment - TR-8 1 - -
40450 Support - Drive Motor Weldment - TR-6 - 1 -

44401 Support - Drive Motor Weldment - TR-3 - - 1

66 | 40627 Bracket - Cord - TR-8 - -

v recommended parts

7-30

206




Henny Penny

Model TR-3/6/8

Item Qty. Qty. Qty.
No. Part No. Description TR-8 | TR-6 TR-3

67 43039 Component Panel 1 1 -
44687 Component Panel - TR-3 - - 1

68 EF02-014 Strain Relief - Squeeze 1 -

69 PLO1-014 Plug Button 1 1/16 1 1 -

N 70 28979 Transformer Pri 208/240 V Sec 12 1 1 1
N 71 40645 Relay - 20 Amp 6 6 4
N 71 52527 Relay - 40 Amp - (2800 watt heaters) 6 6 4
72 43921 Terminal Block - TR-8 1 - -

73 43922 Terminal Block - TR-6 - 1 -

N 74 37293 Probe - Temperature - Meat 1 1 1
75 40842 Seal - Drive Motor 1 1 -
44466 Seal - Drive Motor - - 1

76 40841 Clip - Seal 1 1 -

77 WAO01-024 Washer 3/8 Type B Series Wide * * -

78 SCO01-164 Screw 3/8 - 16 x 3/4 Hex Hd Stl Zinc PIt * * -

N 79 19405 Contactor 1 1 -
\ 80 14243 Drive Motor Kit - TR-6/8 (includes 56164) 1 1 -
\ 44593 Drive Motor Assembly - 208 V - 50/60 Hz - TR-3 - - 1
\ 45058 Drive Motor Assembly - 240 V - 50/60 Hz - TR-3 - - 1
81 SC01-185 Screw 3/8 - 16 x 1 1/4 Hex Hd C 4 4 -

82 SC06-051 Screw 1/4 Dia. x | Shoulder C 1 1 -

83 WAO01-016 Washer Flat 3/8 Type A Ser N SS 4 4 -

N 84 40637 Capacitor - 3MF 1 1 -
\/ 56164 Capacitor — 4MF (included with 14243) 1 1 -
85 40515 Bracket - Motor Mtg. - TR-6/8 1 1 -
44391 Bracket - Motor Mtg. - TR-3 - - 1

86 NS01-024 Nut 3/8 - 16 Hex SS 4 4 -

87 LW01-010 Lockwasher Split Ring 3/8 S * * -

\ 88 40639 Capacitor - Blower Motor 3MF 1 1 -
89 NS01-007 Nut #10-24 Hex S 1 1 -

90 40243 Adapter Hub 1 1 -

91 40513 Bracket - Motor Support 1 1 -

N 92 41405 Blower Motor Assy. 1 1 -
N 45059-01 Blower Motor - 208 V - 50/60 Hz - - - 1
\/ 45059-02 Blower Motor - 240 V - 50/60 Hz - - - 1
93 42568 Plate - Rotation Switch 1 1 -

94 42542 Decal - Rotation Switch 1 1 -

95 43472 Corner - Cust./Switch Stud Assy. 1 - -
43469 Corner - Cust./Switch Stud Assy. - 1 -

96 39715 Magnet - Door Retainer 6 6 -

97 39877 Magnetic Door Support 2 2 -

98 40575 RH Air Duct Support Weldment 1 - -
40993 RH Air Duct Support Weldment - 1 -

99 41332 Spacer - Blower Motor 4 4 -
100 14157 Kit - Blower Motor Impeller/Adapter - TR-6/8 1 1 -
25706 Fan Blade - TR-3 - - 1

101 40776 Duct - Blower Weld Stud Assy. 1 1 -
102 39693 Probe - Clip 1 1 -
103 40932 Knob - Removable Duct 1 1 -
104 40273 Air Flow Director 1 1 -
105 43523 Brace- Corner 1 - -
43525 Brace- Corner - 1 -

106 40599 RH Vertical Assy. 1 - -
43403 RH Vertical Assy. - 1 -

107 40309 Weldment - Removable Side Duct 1 - -
49180 Weldment - Removable Side Duct - Coated - TR-8 1 - -

' recommended parts
110 7-31




Henny Penny

Model TR-3/6/8

Item Qty. Qty. Qty.
No. Part No. Description TR-8 TR-6 | TR-3
107 43517 Weldment - Removable Side Duct - 1 -
49190 Weldment - Removable Side Duct - Coated - TR-6 - 1 -
44355 Weldment - Removable Side Duct - - 1
51242 Weldment - Removable Side Duct - Coated - TR-3 - - 1
108 42699 Rear Skirt Weldment | -
43434 Rear Skirt Weldment - 1 -
109 40049 Duct - Removable - Top - -
40581 Duct - Removable - Top - 1 -
44289 Duct - Removable - Top - - 1
110 40215 Bracket - Heater Support 10 8 -
111 40237 Deflector - Light - TR-8 2 - -
40541 Deflector - Light - TR-6 - 2 -
112 30391 Handle - TR6/8 2 2 -
44757 Handle - TR-3 - - 2
113 SC06-055 Screw - M6 x M16 Ph Phd Zn 4 4 -
114 43539 Door Magnet Cover Stud Assy. 1 1 -
115 40501 Magnet - Door Switch 5 5 4
116 SCO01-181 Screw - #10-32x 1 1/2 Ph F Hd 4 4 4
117 SC04-014 Screw - #6-32 x 3/8§ Ph FIF S 8 8 6
118 41362 Top Duct Stud Assy. - TR-8 1 - -
40508 Top Duct Stud Assy. - TR-6 - 1 -
44722 Top Duct Stud Assy. - TR-3 - 1
119 41417 Front - Filler Weld Assy. - TR-8 1 - -
40987 Front - Filler Weld Assy. - TR-6 - 1 -
120 WA02-001 Ins. Washer 1 1/2 Dia. x .015 * * *
121 40577 Duct - Removable - LH - TR-8 1 - -
49179 Duct - Removable - LH - Coated - TR-8 1 - -
40707 Duct - Removable - LH - TR-6 1 -
49189 Duct - Removable - LH - Coated - TR-6 - 1 -
44353 Duct - Removable - LH - TR-3 - 1
51243 Duct - Removable - LH - Coated - TR-3 - - 1
122 42719 Door Assy. w/Handle - TR-8 2 -
43593 Door Assy. w/Handle - TR-6 - 2 -
44362 Door Assy. w/Handle - TR-3 - - 2
43538 Door Assy. w/o Handle - TR-8 2 - -
43594 Door Assy. w/o Handle - TR-6 - 2 -
44359 Door Assy. w/o Handle - TR-3 - - 2
44514 Door Assy. - Mirrored - w/Handle - TR-8 1 - -
44512 Door Assy. - Mirrored - w/Handle - TR-6 - 1 -
44823 Door Assy. - Mirrored - w/Handle - TR-3 - - 1
44515 Door Assy. - Mirrored - w/o Handle - TR-8 1 - -
44513 Door Assy. - Mirrored - w/o Handle - TR-6 - 1 -
44824 Door Assy. - Mirrored - w/o Handle - TR-3 - - 1
123 SCO01-172 Screw 1/4 - 20 x 3/8 Ph Thd * * *
N 124 40470RB Display Board Assy. 1 1 1
N 125% 65911RB Control Board Assy. 1 1 1
N 125% | 43857 Control Board Assy. - KFC - 1 -
126%* 44587 Seal - Blower Motor - TR-6/8 1 1 -
126%* 48049 Seal - Blower Motor - TR-3 - |
N 127+ | 48122 Snap - Disc Thermostat - 1
N 128* | 37398 Cooling Fan - - 1
N 129% 40500 Replaceable Beeper 1 1 1
130%* 41594 Menu Cards - Gen. Mkt. 5 5 5
131%* 44530 Menu Cards - KFC - 3 -
132%* 25936 Plate - Door Catch 2 2 -
N 133% 51980 Capacitor Assembly (Relay) 1 1 1
N 134% | 26249 Probe Assy. 1 1 1
\ recommended parts
7-32 307






